Ir para o conteúdo principal

Introdução

Follow these steps to remove the back plate from your Ibanez 5 String Bass Model SR405QM guitar. This is useful if you need to access the output jack, the potentiometer, or the tremolo system. A Phillips #2 screwdriver is required to remove the screws on the backplate.

Peças

Nenhum componente especificado.

  1. Use a Phillips #2 screwdriver to remove the four screws on the backplate. Use a Phillips #2 screwdriver to remove the four screws on the backplate.
    • Use a Phillips #2 screwdriver to remove the four screws on the backplate.

  2. Remove the cap by lifting upwards, revealing the circuitry of the instrument. Remove the cap by lifting upwards, revealing the circuitry of the instrument.
    • Remove the cap by lifting upwards, revealing the circuitry of the instrument.

Conclusão

To reassemble your device, follow these instructions in reverse order.

Chris Pittner

Membro desde: 11/01/2013

196 Reputação

7 Guias de autoria

Equipe

Cal Poly, Team 5-18, Forte Winter 2013 Membro de Cal Poly, Team 5-18, Forte Winter 2013

CPSU-FORTE-W13S5G18

4 Membros

8 Guias de autoria

0 comentários

Adicione um comentário

Exibir estatísticas:

Últimas 24 horas: 1

Últimos 7 dias: 1

Últimos 30 dias: 7

Duração total: 845